
1

KOBALT and logo design are trademarks or 
registered trademarks of LF, LLC.  
All rights reserved.

Serial Number

SS23758

Purchase Date

ITEM #3700638
MODEL #9400

2-SHELF
UTILITY CART

Español p. 8

Thank you for purchasing this KOBALT product. 
Questions, problems or missing parts? 
Before returning, contact us on:
888-356-2258, 8 a.m. - 8 p.m., EST, Monday - Sunday or ascs@lowes.com.



2

TABLE OF CONTENTS

Package     Contents...................................................................................................................................

Hardware Contents.................................................................................................................................

Safety Information..................................................................................................................................

Preparation.............................................................................................................................................

Assembly Instructions.............................................................................................................................

Care and Maintenance............................................................................................................................

Warranty.................................................................................................................................................

3

4 
 

5 
 

5 
 

6 
 

7 
 

7



3

PACKAGE CONTENTS

PART DESCRIPTION QUANTITY

A Leg 2

B Leg 2

C Top Shelf 1

D Bottom Shelf 1

E Swivel Caster 2

F Front Caster 2

G Cable Rack 2

G

A
A

C

B

B

EF

D



4

HARDWARE CONTENTS (not shown in actual size)

M6 x 25 mm 
Phillips Head Screw 

 
Qty. 4

M8 x 40 mm 
Bolt 

 
Qty. 16

M8 mm 
Spring Washer

Qty. 16

M8 mm 
Hex Nut

Qty. 16

AA BB CC DD



5

SAFETY INFORMATION

PREPARATION

WARNING

Please read and understand this entire manual before attempting to assemble, operate or install 
the product. 
 
• Wear safety glasses when assembling this product. 
• Do not alter this product in any manner. This may cause product damage or personal injury.
• Keep the product on a level surface. The product may become unstable and tip if stored or moved on  	
  an unlevel surface, and may cause personal injury or product damage.
• The maximum loaded weight for this unit is not more than 250lb. (113Kg) per shelf and 
  500lb.(227Kg) total.
• Always wear safety goggles when working with tools and equipment.

Before beginning assembly of product, make sure all parts are present. Compare parts with package 
contents list and hardware contents list. If any part is missing or damaged, do not attempt to assemble 
the product. 
 
Tools Required for Assembly (not included): Rubber Mallet, Phillips Screwdriver, Safety Goggles, 
Flathead Screwdriver, Wrench. 

• To prevent personal injury and/or property damage, distribute the weight in this item evenly.

CAUTION

• Do not stand on this product. You may fall, which may cause personal injury. 
• Do not exceed a maximim load of 250lb. (113kg) per shelf.

250 lb.
113 kg.

250 lb.
113 kg.



6

ASSEMBLY INSTRUCTIONS

1

2

1. With the top shelf (C) upside down, attach the 
legs (A and B) to the top shelf, as shown.  
Use a rubber mallet to seat them completely  
in place. 

	 Using a Phillips screwdriver, secure the legs  
(A and B) to the top shelf (C) with the Phillips 
head screws (AA) (one per leg). 
Do not overtighten.

2. Position the bottom shelf (D) on the legs 
(A and B) as shown.

	 Place the front casters (F) into the pockets 
into the front corners of the bottom shelf, as 
shown. Secure them with four screws (BB), lock 
washers (CC), and hex nuts (DD) each.

	 Place the swivel casters (E) into the pockets 
in the back corners of the bottom shelf (D), as 
shown. Secure them with four screws (BB), lock 
washers (CC), and hex nuts (DD) each.

Hardware Used

Hardware Used

M6 x 25 mm 
Phillips Head 
Screw

x 4AA

M8 x 40 mm 
Bolt

x 16BB

M8 mm 
Spring Washer

x 16CC

M8 mm Hex Nut x 16DD

A

A
B

AA

B

C



7

ASSEMBLY INSTRUCTIONS

3
3. Click cable racks (G) on at your  

desirable place.

G

CARE AND MAINTENANCE

WARRANTY

This item carries a Limited Lifetime warranty from the date of purchase against defective parts and 
workmanship. The warranty does not cover damage due to mishandling or abuse. This warranty 
gives you specific legal rights, and you may have other rights that vary from state to state.

• Check the overall condition of the product periodically. 
• Tighten any loose bolts and repair or replace any broken parts.

Printed in Cambodia



8

KOBALT y el diseño del logotipo son marcas 
comerciales o marcas registradas de LF, LLC.  
Todos los derechos reservados.

Número de Serie

SS23758

Fecha de Compra

ARTÍULO: 3700638
MODELO #9400

CARRO PARA  
USO GENERAL  

DE DOS ESTANTES 
Español p. 8

Gracias por comprar este producto KOBALT. 
¿Preguntas, problemas, piezas faltantes? Antes de volver a la tienda, llame a:
888-356-2258, de lunes a domingo de 8 a.m. - a 8 p.m., hora estándar del Este. 
También puedes contactarnos en ascs@lowes.com



9

ÍNDICE

Contenido del Paquete..........................................................................................................................

Aditamentos Incluidos............................................................................................................................

Información de seguridad......................................................................................................................

Preparación...........................................................................................................................................

Instrucciones de ensamblaje.................................................................................................................

Cuidado y Mantenimiento......................................................................................................................

Garantía.................................................................................................................................................

10

11 
 

12
 

12
 

13
 

14
 

14



10

CONTENIDO DEL PAQUETE

PARTE DESCRIPCIÓN CANTIDAD

A Pata 2

B Pata 2

C Estante superior 1

D Estante inferior 1

E Rueda giratoria 2

F Rueda delantera 2

G Rejilla para cables 2

G

A
A

C

B

B

EF

D



11

ADITAMENTOS INCLUIDOS (no se muestran en tamaño real)

Tornillo Phillips
M6 x 25 mm 

 
x 4

Perno 
M8 x 40 mm

 
x 16

Arandela de resorte 
M8 mm

x 16

Tuerca hexagonal
M8 mm 

x 16

AA BB CC DD



12

INFORMACIÓN DE SEGURIDAD

PREPARACIÓN

ADVERTENCIA

Lea y comprenda completamente este manual antes de intentar ensamblar, usar o instalar  
el producto. 
 
• Use gafas de seguridad al ensamblar este producto. 
• No modifique este producto de ninguna manera. de lo contrario podría causar daño al  
  producto o lesiones personales.
• Mantenga el producto sobre una superficie nivelada. El producto puede volverse inestable y  
  volcarse si se almacena o desplaza sobre una superficie desnivelada, y puede causar lesiones 
  personales o daños al producto.
• El peso máximo de carga para esta unidad no es más de 113,4 kg por estante y 226,8 kg en total.
• Utilice siempre gafas de seguridad cuando trabaje con herramientas y equipos.

Antes de empezar a ensamblar este producto, asegurese que todas la partes estén presentes. 
Compara las partes con el contenido del paquete. Si alguna parte falta o esta dañada, no intente 
ensamblar el producto.
 
Herramientas Necesarias (no se incluyen): Mazo de goma, Destornillador Phillips, Gafas de 
seguridad, Destornillador de cabeza plana, Llave inglesa.  

• Para evitar cualquier lesión personal y/o daños materiales, distribuya el peso de este 
  artículo de manera uniforme.

PRECAUCIÓN

• No se pare sobre este producto, ya que puede caer y sufrir lesiones personales. 
• No exceda una carga máxima de 113,4 kg por estante.

250 lb.
113 kg.

250 lb.
113 kg.



13

INSTRUCCIONES DE ENSAMBLAJE

1

2

1. Con el estante superior (C) boca abajo, coloque 
las patas (A y B) en el estante superior, como se 
muestra. Use un mazo de goma para asentarlas 
completamente en su lugar.

	 Con un destornillador Phillips, asegure las patas 
(A y B) al estante superior (C) con los tornillos 
Phillips (AA) (uno por pata).  
No apriete demasiado.

2. Coloque el estante inferior (D) en las patas  
(A y B), como se muestra.

	 Coloque las ruedas delanteras (F) en las 
cavidades de las esquinas delanteras del 
estante inferior, como se muestra. Asegure 
cada una con cuatro tornillos (BB), arandelas de 
seguridad (CC) y tuercas hexagonales (DD).

	 Coloque las ruedas giratorias (E) en las 
cavidades de las esquinas posteriores del 
estante inferior (D), como se muestra. Asegure 
cada una con cuatro tornillos (BB), arandelas de 
seguridad (CC) y tuercas hexagonales (DD).

Aditamentos utilizados

Aditamentos utilizados

Tornillo Phillips 
M6 x 25 mm

x 4AA

M8 x 40 mm 
Bolt

x 16BB

M8 mm 
Spring Washer

x 16CC

M8 mm Hex Nut x 16DD

A

A
B

AA

B

C



14

INSTRUCCIONES DE ENSAMBLAJE

3
3. Empalme las rejillas para cables (G) en  

el lugar que desee.

G

CUIDADO Y MANTENIMIENTO

GARANTÍA

Este artículo cuenta con una garantía limitada de por vida desde la fecha de compra que lo garantiza 
contra mano de obra y piezas defectuosas. La garantía no cubre los daños ocasionados por 
manipulación inadecuada ni maltrato. Esta garantía le otorga derechos legales específicos, pero 
podría tener también otros derechos que varían según el estado.

• Compruebe periódicamente el estado general del producto. 
• Apriete los pernos sueltos y repare o reemplace las piezas rotas.

Impreso en Camboya


